SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
m
Spectrur x| ([ spectrum v
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS .i BAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm Ji 10 dém
0ds Jll 0 dem
10 dem — I\\ -10 dem —
-20 dBm jl L -20 dem
o | i an
SPURIOUS_LINE_ABS fr \1 ’ | SPURIOUS_LINE_ABS_ "
-40 dBm -40 dBm
Lol IL.MT«.,H\M,W T
-50 dBm i 50 dem
S0l J | pmcsntrme, 5. Voo
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.32767 MHz -59.54 dém -24.54 dB 763.000 MHz 775.000 MRz 5.250 kHz 770.58242 Mhz 50,46 dbm ~24.46 db
775.000 MHz 775.900 MHz 100.000 kHz 775.82043 MHz -46.15 dém -33.15 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.84201 MHz -47.51 dBm -34.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94271 MHz -49.82 dBm -36.82 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.80005 MHz “52.51 dBm 239.51 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 22,16 dém ~7.84 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,42358 MHz 22.36 dBm -7.64 dB
788.000 MHz 768,100 MHz 30.000 kHz 78807218 MHz -50.46 dém -37.46 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.07038 MHz -46.98 dBm -33.98 dB
788.100 MHz | 753,000 MHz 100.000 kHz 765,74720 MHz -41.32 dBm -28.32 d 788,100 MHz 793,000 MHz 100,000 kHz 790,27098 MHz -41.21 dBm -28.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -55.10 deém =20.10 d8 793.000 MHz 806.000 MHz 6.250 kHz 795.21425 MHz -54.29 dbm -19.29 dB
Y
i i 1 )
Dater 1
Band Edge / Full RB
Spec n [l:g-!]
Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit fheck pafs
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBm
(P A AL
0 dBrm j I
-10 dB , \
-20 dBs / \
SPURIOUS 7 ‘er
-40 dBm 1
-50 dém
| iy —
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.66833 MHz -59.60 dBm -24.60 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -40.27 dBm -27.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -45.45 dBm -32.45 d8
776.000 MHz 788,000 MHz 100.000 kHz 784.10989 MHz 5.80 dém -24.20 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02912 MHz -37.04 dém -24.04 dB
788.100 MHz 793,000 MHz 100.000 kHz 798.65070 MHz -32.29 dBém -19.29 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz -49.12 dBém -14.12 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

oo Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.90 dg

Maode Auto

FFT

@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS .i DAKS 20 dbipre—$RURIOUS | INE ABS D 4
10 dBm Ji 10 dém Iﬂi
0ds " 0 dem ] J\
-10 dBm — Ii Ik'L -10 dem — / ‘
-20 dBm j ‘ -20 dBm [
. . . [
SPURIOUS_LINE_ABS fr \\ | SPURIOUS_LINE_ABS ﬂ T
40 dBm ] 40 dBm :
St Y
-50 dBm i -50 dBm
s | . o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 760,86314 MHz -59.74 dém —24.74 db 762,000 MHz 775.000 MAz 5.250 kHz 766.31469 MHZ -59.63 dBm -24.68 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85460 MHz -46.00 dém -33.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.75120 MHz -47.08 dBm -34.08 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91893 MHz -49.56 dBm -36.56 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.59 dBm -39.59 dB
776.000 MHz 786,000 MHz 100.000 kHz 77760040 MHz 22.11 dBm -7.89 d8 776.000 MHz 788.000 MHz 100.000 kHz 786,42358 MHz 21.28 dBm -8.72 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.08307 MHz -50.56 d&m -37.56 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08716 MHz -47.59 dBm -34.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 792,95350 MHz -41,50 dBm -28.50 d& 788.100 MHz 793.000 MHz 100,000 kHz 790,25629 MHz -41.31 dBm -28.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -55.19 dém =20.19 d8 793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -55.24 dbm -20.24 dB
Y
i i 1 )
Datez 1 11
Spec n [l:g-!]
Ref Level 30,00 deém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Paps
20 dbiffe—FRURLOUS L INE ABS | DAE
10 dBmr
o dem P et st
-10 des ’} l
-20 dBs /
SPURIOUS "\“M‘,b
-40 dBm ,/H W"“‘
-50 dém |
da
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775,000 MHz 5.250 kHz 774,1068% MHz -59.61 dém -24.61 dB.
775,000 MHz 775,900 MHz 100.000 kHz 775.87797 MHz -39,41 dBm -26.41 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95500 MHz -44.75 dBm -31.75d8
776.000 MHz 788,000 MHz 100.000 kHz 780,35764 MHz 5.32 dBm -24.68 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,02852 MHz -37.79 dém -24.79 dB.
788.100 MHz 793,000 MHz 100.000 kHz 78811713 MHz -32.77 dBm -19.77 d8
793.000 MHz 806,000 MHz 6.250 kHz 793.12338 MHz -50.17 dBm -15.17 d&
il
JL J
Date: 17.NOV.2021
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(%]

Ref Level 30.00 dBm  Offset 10.90 dB
SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 30.00 dBm Offset 10.90 dg Mode Auto FFT
SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PAES
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm Jl 10 dém Iﬂi
0 de ‘HI\ 0. dem [ ‘
-10 dBm —— '\ -10 dem — 1
-20 dBm j i -20 dBm (]
. . . B
SPURIOUS_LINE_ABS f’ ‘-\ l ﬂ | SPURIOUS_LINE_ABS_ ) l‘
-40 dam i -40 dBm | |
Ll 31 LYy 1
-50 dBm = ¥ -50 dém
s l )
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 769,98500 MHz -59.54 dém -24.64 d& 763.000 MHz 775.000 MAz 6.250 kHz 770.82218 MHz -59.39 dbm —24.30 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -46.10 dBm -33.10 d& 775.000 MHz 775.900 MHz 100.000 kHz 77589955 MHz -47.32 dBm -34.32 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99995 MHz -51.37 dBm -38.37 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.93092 MHz “52.40 dbm “30.40 db
776.000 MHz 786,000 MHz 100.000 kHz 777 56444 MHz 20.56 dBm -9.44 d8 776.000 MHz 788.000 MHz 100.000 kHz 786,41159 MHz 20.27 dBm -9.73 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00005 MHz -50.97 d&m -37.97 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.07478 MHz -48.73 dbm -35.73 dB
788.100 MHz 793.000 MHz 100.000 kHz 785,72762 MHz -42.59 dBm -29.59 d 788,100 MHz 793,000 MHz 100,000 kHz 790,24650 MHz -42.07 dBm -29.07 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -56.02 deém -21.02 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.14935 MHz -56.53 dbm -21.53 dB
Y
i i 1 )
Datez 1 11 6:43
Band Edge / Full RB
Spec n [l:g-!]
Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck pafs
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBmr
0 dBrm J S
-10 des , I
-20 dBs /f ‘K
SPURIOUS 7 ‘-\T\
-40 dBm f -w«“ﬁ‘
-50 dém
odla | [,
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Range Low |  Range Up REW | Frequency | pPowerabs | ALimit
763.000 MHz 775,000 MHz 5.250 kHz 774,39461 MHz -59.50 dem -24.50 dB.
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -39,10 dBm -26.10 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.00405 MHz -43.00 dBm -30.90 d8&
776.000 MHz 788,000 MHz 100.000 kHz 781,72428 MHz 3.89 dBm -26.11 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,02273 MHz -37.16 dém -24.16 dB.
788.100 MHz 793,000 MHz 100.000 kHz 798,92483 MHz -32,52 dBém -19.52 d8
793.000 MHz 806,000 MHz 6.250 kHz 793.14935 MHz -49.59 dBém -14.59 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 13/ 10MHz / 256QAM

m ] o
Spectrur |l Spectrum 7
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dém  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PAES Limit heck PARS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm i 10 dBm n
ode fﬂ 0 dBm H
-10 deém —— I -10 dBm —] J
i |
-20 dém f T -20 dBm ‘
I |
o nn dn |
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-40 dBm n - -40 dBm
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-50 dem } -50 dBm
" | o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6,250 kHz 772,126887 MHz -59.73 dém —24.73 de 763.000 MHz 775.000 Mz 5.250 k2 773.86713 Mhz ~59.00 dbm 24.90 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.74580 MHz -48.02 dém -35.02 dé 775.000 MHz 775,900 MHz 100.000 kHz 775,78536 MHz -47.44 dBm -34.44 db
775,900 MHz 776.000 Mz 30.000 kHz 775 95800 MHz =52,45 dbm 39,45 db 775.900 MHz 776.000 MHz 30.000 kHz 775.92882 MHz -52.91 dBm -39.91 de
776.000 MHz 788.000 MHz 100.000 kHz 777,60040 MHz 16.75 dBm -13.25 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 17.55 dBm -12.45 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.04001 MHz -51.19 dém -38.19 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09995 MHz -50.24 dBm -37.24 dB
788.100 MHz 793,000 MHz 100,000 kHz 792,96329 MHz -43,43 dBm -30.43 dB 785,100 MH= 783.000 MH2 100,000 kHz 780 27008 MH= 44.22 dBm 3197 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,03247 MHz -57.27 dém -22.27 dB 753.000 MHz 806.000 MH2 6.250 kH2 704, 14035 MHzZ 56,05 dBm 5165 dB
Y
i it [ v

Band Edge / Full RB

Date:

Spec n nv:u
Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PAES
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBm-
0 dem (
-10 dB — I }
-20 dBs / \
SPURIOUS / \1
-40 dBm = - W
-50 dém i'"/
0.8 i
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.07892 MHz -59.71 dBm -24.71 dB
775,000 MHz 775,900 MHz 100.000 kHz 77589955 MHz -43,95 dBm -30.95 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.93521 MHz -43.73 dBm -36.73 dB
776.000 MHz 788,000 MHz 100.000 kHz 783,19880 MHz 1.77 dBm -28.23 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.04540 MHz -42.42 dBm -29.42 dB
788.100 MHz 793,000 MHz 100,000 kHz 798.65559 MHz -37.85 dBém -24.85 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -53.25 dBém -18.25 d&
il
JL J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

Conducted Spurious Emission

LTE Band 13 / 5MHz

S [ spect i
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%—- JRIOUS INE_ABS
10US_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
. ,an—u..__,_.m...w"‘ e e s ned v R e S L.M
-50 dBm -50 dbm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 734.97683 MHz -57.24 dbm —44.24 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E1.49267 MHz -57.34 dBm ~44.34 dB
806.000 MHz 1.000 GHz 100.000 kHz 862.29568 MHz -56.74 dBm -43.74 dB 806.000 MHz 1,000 GHz 100.000 kHz 943.72407 MHz -56.71 dBm -43.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55461 GHz -45.25 dBm -32.25 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45.,28 dBm -32.28 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92486 GHz -41.60 dBm -28.60 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98985 GHz -41.53 dBm -28.53 dB&
— —_— ~ —
{ L J - L L J v
10:1

Highest Channel / QPSK
pec 1 [%]

Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
10 EHHE IDUR]OUS LINE_ABS PABS

| SPURIOUS_LINE_ABS_
-20 dB

-30 dBr

-40 dBém

-50 dém

-70 dBm

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 639,20455 MHz -57.21 dem -44.21 d&
B06.000 MHz 1.000 GHz 100.000 kHz 969.96176 MHz -56.56 dBm -43.56 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -44.42 dBm -31.42 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97085 GHz -41.39 dBém -28.39 d&

TEL : 886-3-327-3456 Page Number 1 A12-16 of 18
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

(@1 AvgPwr
Limit 1Lm=1 k Pafs
10 &ine IDIIR]OHS INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
* PR B s maagii S A P
-50 dém —
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 632,85231 MHz -57.13 dem -44.13 dé
£06.000 MHz 1.000 GHz 100.000 kHz 962.73707 MHz -56.61 dBm -43.61 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.46 dém -31.46 de
3.000 GHz 8,000 GHz 1.000 MHz 6.92136 GHz -41,55 dBm -28.55 dB
5T s
1 J (IIRNNEDD wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG161608-03B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0150
40 Normal Voltage 0.0001
30 Normal Voltage 0.0194
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0173
0 Normal Voltage 0.0219
PASS
-10 Normal Voltage 0.0214
-20 Normal Voltage 0.0150
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0070
20 Normal Voltage 0.0000
20 Battery End Point 0.0119
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block
TEL : 886-3-327-3456 Page Number : A12-18 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG161608-03B

LTE Band 17

Peak-to-Average Ratio

Mode

LTE Band 17 / 10MHz

Mod. QPSK 16QAM

64QAM

256QAM

Limit: 13dB

RB Size
Middle CH

Full RB Full RB

Full RB

Full RB

Result

5.59 5.97

6.09

6.12

PASS

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 10 MHz lo_att 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
—— e
o [
a o a
=
5
00 00
N
1E- 3 E
| \
{
1E : E \
4
|
1 L
CF 710.0 MHz Mean Pwr + 20.00 di CF 710.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 22 66 dbm 29,08 dbm 5.20 dB 2.46 dB 4.35 dB 5.59 dB .94 OB Trace 1 | 2150 cbm 26,29 dbm 5.33 dB 3.07 dB 5.07 dB 5.97 dB 5.25 dB
L — e
CERRREE ]

LTE Band 17 / 10MHz / 64QAM

LTE Band 17 / 10MHz / 256QAM
Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b

lo_att 30.de__AQT 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz

@153 view @153 view

=S =

=l e
o o TR
5 NE
™
00 00 e
1E- 1E- i
§
" Il 1 i\
1 1 1 ‘|
|
CF 710.0 MHz Mean Pwr + 20.00 di CF 710.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 2096 cbm 27,56 dbm 5.51d8 3.16 0B 5.15 dB ©.09 dB ©.43 dB Trace 1 | 15,63 cbm 25,39 dbm 5.55 dB 3.19 dB 5.19 dB 5.12 dB 5.45 dB

—— — —— —
| BERREEE I ) BRRRREE I

TEL : 886-3-327-3456

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 506 | 5.09 | 10.63 | 10.07 | - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 501 | 4.98 | 10.03 | 10.07 | - - - -
TEL : 886-3-327-3456 Page Number 1 A13-2 of 18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.42 dBm) ™M1[1] 16.64 dBm)
.4 711.40900 MHzZ| 1 709.54000 MHz
1 )
= - P ndg ¥ 26.00 dB @ T ndB 26.00 dB
e [ e e g T e »‘\\ 5.055000000 MHz| 104 A W '\-ﬁ"\f\/‘v—v’m;\«f\l“\ﬂ"w”\ 5.085000000 MHz
T Q factor 140.7 ] Q factor \ 139.5
0 d / | 0 d L
N o Ny
10 d — -10 di —
- , -
f ! \
" ] [ WA N
gL e VAP v \AWRVY
40 df 40 df
50 d 50 d
&nd 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 711.409 MHz 16.42 dBm nd@ down 5.055 MHz M1 709.54 MHz 16.64 dBm nd@ down 5.085 MHZ
TL 1 707.512 MHz -9.70 dBm nd8 26.00 B TL L 707.512 MHz -9.56 dBm n 26.00 dB
T2 1 712.567 MHz .65 dBm Q factor 140.7 T2 1 712.597 MHz -9.42 dBm Q factor 139.5

o )i J -

L I ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.49 dBm) ™M1[1] 18.03 dBm)
ML 712.6970 MHz 708.2620 MHz,
= — |- ) 26.00 dB @ 26.00 dB
w0 i BT T 10.629000000 MHz| 0d 10.070000000 MHz
7 Q factor L 67.1 f Q factor 70.3
od 0 d
Ty
-10 d v b N -10 de -
/ \ N AN
20 dBm—t ~ 2g AR NN,
el AA T
a0 30
40 df 40 de
50 df 50 d
&nd -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 712.897 MHz 17.49 dBm nd@ down 10.629 MHz M1 70B.262 MH2 18.03 dBm nd@ down 10.07 MHZ
T 1 704.505 MHz -8.49 dBm nd8 26,00 dB TL L 705.125 MHz -7.53 dBm nd8 26,00 d8
T2 1 715.235 MHz -8.35 dBm Q factor 67.1 T2 1 715.195 MHz -7.81 dBm Q factor 70.3
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.20 dBm) ™M1[1] 16.91 dBm)
709.07100 MHz 707.9020 MHz,
= ndB 26.00 dB @ —_ndB 26.00 dB
. A, Pt B [N, 5.005000000 MHZ 04 Faaiil: Ma'a e AN 10.030000000 MHz
7 Q factor r\l 141.7 ] Q factor 1 70.6
od / | 0d J
2
_10 — -10 d
/ /
\ 7
20 d N r 20 dBm —= - e —
PNV P [ =
= 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 709.071 MHz 16.20 dBm nd@ down 5.005 MHz M1 1 707.902 MHz 16.91 dBm nd@ down 10.03 MHZ
T 1 707.502 MHz -9.73 dBm nd8 26.00 dB TL L 704.685 MHz -9.09 dBm 26,00 d8
T2 1 712.507 MHz -9.73 dBm Q factor 141.7 T2 1 714.915 MHz -9.06 dBm 70.6
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number 1 A13-3 0f 18
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 17

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.98 dBm) ™M1[1] 3.72 aBm)|
" 710.93900 MHz N 70 MHZ]
= HAB 26.00 dB| @ ndell 5.00 dB
N L. I . §(F 4.975000000 MHz| B o~ WY et R P - T P 10.070000000 MHz
10d - s hane et P ey . 104 - > TN
T v Q Fector 142.9) 7 Q factor Y 70.8
|
0 dem: - 0 dam ! L
/ \ | \ra
10 dam. - 12 -10 dBm. i -
% T %
/ - \
20 dBm - 20 dem 1 e
— AW B v T A A e o
SN e 0 dirh—
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.938 MHz 12.98 dam nd8 down 4.975 MHz ML 712.637 MHz 13.72 dam nd8 down 10,07 WHz
T1 1 707.483 MHz -12.96 dbm nd8 26.00 dB T1 L 705.185 MHz -11,95 dbm nd8 26,00 d8
T2 1 712.458 MHz -12.99 dam qQ factor 142.9 T2 1 715.255 MHZ -12.15 dam qQ factor 70.8
8 JL J e JL J v

TEL : 886-3-327-3456 Page Number 1 Al3-4 0f 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 452 | 450 | 9.03 | 9.07 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 449 | 450 | 9.07 | 9.11 - - - -
TEL : 886-3-327-3456 Page Number 1 A13-50f 18

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.09 dBm) ™M1[1] 15.70 dBm)
b1 708.86100 MHz 711.11900 MHZ]
1
= R 4.515424515 MHz @ Ocy Bre 4.495504496 MHZ
Tp Tl A A A AN AP N oA A,
10d 7 104 { ;
/ / \
od 0 d Y
10 df -10 o
7 -
™
20 d " = 20 d s W
Ve NPl L~ PV WS ey
= -ad
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.861 MHz 17.09 dam ML F11.119 WAz 15.70 dam
T1 1 707.74225 MHz 9.21 dBm Oce Bw 4.515484515 MHz T1 L 707.74226 MHz 10.31 cBm Oce Bw 4.495504496 MHz
T2 1 71225774 MHz 12.24 dBm T2 1 71223776 MHZ 9.75 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.07 dBm) 16.09 dBm)
- 707.7420 MHz - M1 708.6010 MHz,
~ AP c By -, 9.030969031 MHz P R A 9.070929071 MHZ
10d 104
f
a o ‘J
104 -10d Ve
/ — - 1
/ b = =
D N PRpy
30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.742 MHz 18.07 dam ML 7DE.601 MHz 16.89 dam
T1 1 705.4445 MHz 12.55 dBm Oce Bw 9.030965031 MHz T1 L 705.45645 MHz 10.69 dBm Oce Bw 9.070929071 MHz
T2 1 714.4758 MHz 13.27 dam T2 1 14,5355 MHz 11.20 dam
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.24 dBm) ™M1[1] 16.61 dBm)
0 N 708.86100 MH?Z| - M 708.7410 MHz,
X 4.485514486 MHz - X : 9.070929071 MHZ
e AWLWATTAY A A L ~ i =)
w0 ‘i Atahralls') ] Wy % J-T 10 di ‘|
\ [ \
| \
04 | | 04 .
/ L / \
10 v L 3 10 ol -
S " o e \
)| S ~ FRE T = S~
My ~‘\,—/"-'“ o L
30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.861 MHz 16.24 dam ML L FDE. 741 MHZ 16.61 dam
T1 1 707.76224 MHz 9.63 dBm Oce Bw 4,485514456 MHz T1 L 705,445 MHz 9.72 dBm Oce Bw 9.070929071 MHz
T2 1 712.24775 MHz 9.48 dam T2 1 14,5355 MHz 9.75 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A13-6 of 18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.15 dBm) 13.05 dBm)
" 709.36100 MHz N 708.7610 MHz,
= W1 Occ B 4.495504496 MHz @ FIT 9.110889111 MHZ
T - EI e N S R T
10d T - ™ e 104 A= = =
/ \ / |
0 dBm: . ) 0 dam : .
r T N
\ / \
10 dBm - -10 dBm: - -
\ ! Y
20 dBm - . 20 dem—}——= " ~
AT Y died e,
£a0 4o i S -30 dém.
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,381 MHz 13.15 dam ML 7DE.7EL MHz 13.85 dam
T1 1 707.74225 MHz 6.32 dBm Oce Bw 4,495504496 MHz T1 L 705.4445 MHz 8.29 dBm Oce Bw 9.110869111 MHz
T2 1 71223776 MHz 6.4 dam T2 1 14,5554 MHz 7.43 dam
8 JL J e S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

(%]

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
0 ug’u_‘gn PURIOUS_| INE_ABS P l{”\ 20 dbime l‘ i
{ |
10 dBm ‘[ ' 10 dBm / ‘\
ode - \ 0 dem J !
-10 d8m -10 dBm \
SPURIOUS_LINE_ABS ‘ 7{ }
-20 dem i' L,p\ -20 dBm ﬁ-
-30 dBm f. -30 dém a 1 \\
\, 1 i /N ™
-40 dm e -4t dem .
i e Vi
N ~ LJ AN FRANCY N,
/ A v e
o e \L_,J W 1/

50 dem— S ""wf Yo damh\vw R A
40 dom 50 dem i
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£590.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -24.58 dBm -11.58 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 22.39 dBm -7.61 d&

703.900 MHz 704.000 MHz 30.000 kHz 703.99805 MHz -22.92 dBm -9.52 db 716,000 MH= 716.100 MHz 30,000 kHz 716.02343 MHz -22.88 dBm -3.98 dB

704.000 MHz 700,000 MHz 100.000 kHz 704.35714 MHz 22.18 dBm -7.82 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.15778 MHz -24.19 dBm -11.19 dB

i J ) e i (] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' sk Line _§PURIOUS_|LINE_ABS, PABS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
n 10 4B
10 dBm f - - e v -
0ds - dem \
|
-10 dem r l 10 dem: i
SPURIOUS_LINE_ABS J Ll
-20 dem i 20 dBm “w\
-30 dem -30 dem R
__"/ _N_‘M,
-40 dam = -40 dem e S
o py
O S
-50 dem—r* -50 dem:
..u—'-’-r
-60 dam 60 dém =
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -23.30 dém -10.30 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.47702 MHz 6.93 dBm -21.07 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.95180 MHz -25.08 dBm -12.08 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01484 WHe 3452 dom 1162 db
704.000 MHz 709.000 MHz 100.000 kHz 70845305 MHz 8.44 dBm -21.56 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -23.93 dBm -10.93 dB
T
i J1 £
Date: 18 3¢ 18 14:48:48

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f-\ 20 ghine (m\l S
10 dem il \ 10 dBm: ( \
ods {l \ 0 dém 1 k
-10 d8m -10 dBm J s
SPURIOUS_LINE_ABS L K }
-20 dem /-II l\ﬂ -20 dBm v\
-30 dBm | b -30 dem : R}
40 dom < r\a‘,ww'"‘ |ﬂ‘ 41t cBm ’Ak M'IN ‘ ‘ o
. v Y ~
N “J/\J”\. o fﬁ\, Sf\w M.,,J‘-'J, ) I\
50 dem— SEBSS, 50 dem S
40 dom 50 dem B
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£590.000 MHz 703.900 MHz 100.000 kHz 703,82363 MHz -24.06 d&m -11.66 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.62787 MHz 21.43 dém -8.57 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.98346 MHz -22.17 dBm -9.17 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00185 MHz -23.28 dBm -10.28 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34216 MHz 21.10 dBm -8.90 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.16668 MHz -24.50 dbm -11.50 dB
T
i e N [1 e
Date: 1 14:41:3 Date: 1 14:47:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
— ~ st dinen ottt
- i U o e |
| \
-10 dem ! 10 dem t
SPURIOUS_LINE_ABS J \*
-20 dem ‘ f20 dem |
-30 dBm /! -30 dBm F
— ~—
-40 dam 40 dem
RN NSO S
e
-50 dBm -50 dem:
e .
\‘-_;
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -25.11 dém -12.11 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.01648 MHZ 7.51 dBm -22.49 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99875 MHz -26.30 dBm -13.30 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 05399 MHe 26 28 dBm “15.28 db
704.000 MHz 709,000 MHz 100.000 kHz 0797852 MHz 7.67 dBm -22.33 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -25.11 dBm -12.11 dB
Y
i J1 "

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 ghine X S
| [
10 dBm | \ 10 dBm { T
|
ode J \ 0 dBm r‘ L
-10 d8m ,/ ‘ -10 dBm \l
SPURIOUS_LINE_ABS l‘ \ f \
-20 dem 'lj' ]\“ -20 dBm } i
-30 dBm ! -30 dem Jﬂ fu}
% NIV
-40 dém ||| 49 dem A
| T
A Pl L] I AW, L™
A NN \
50 dam —— L ! f‘sn“&'ém e — n
I \\..4—\
&0 dom 50 dem —
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£590.000 MHz 703.900 MHz 100.000 kHz 703,80974 MHz -26.76 d&m -13.76 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.69780 MHz 20.41 dBm -5.59 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99725 MHz -23.99 dBm -10.55 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00005 MHz -24.32 dBm -11.32 dB
704.000 MHz 709.000 MHz 100.000 kHz 70433716 MHz 20.25 dBm -9.75 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.18447 MHz -26.13 dBm -13.13 dB
T
i e N [1 e
Dater 1 15: Date 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 10,90 db

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
MW,M A ey
ode ! 1 ofdem )
-10 d8m l 1l 10 cem |
SPURIOUS_LINE_ABS { \
20 dBm 4 20 dBm i
-30 dBm f -30 dem ?‘
40 dom I |
- ) — 40 dem
| 1 \\"w.
-50 dBm—j= =3 -50 dBm f°
e
]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 71L.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -25.54 d&m -12.54 d8 711.000 MHz 716.000 MHz 100.000 kHz 711,42707 MHz 6.42 dBm -23.58 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,58606 MHz -26.62 dbm -13.62 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,00035 Mz -26.66 dBm -13.86 dB
704.000 MHz 709.000 MHz 100.000 kHz 708.38312 MHz £.66 dém =23.34. dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.11 dbm -13.11 dB
T
) i )
Date: 1 153 e
TEL : 886-3-327-3456 Page Number 1 A13-10 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 5SMHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum || rectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem [ﬂl 10 dBm: }"\
|
0 db . 1 0 dem Il
-10 d8m f -10 dBm J
SPURIOUS_LINE_ABS ﬁ \ f l
-20 dem : \ -20 dBm l
-30 dBm ']+ iy ﬁ -30 dBm ﬂ‘ u.
40 dBm / i 40 dBm f ll MJ} \
S IER) Y T
e ] WANNS Vi l.,\.,.,..n,lﬂ\. .V-MJ"'»HWH e W] IR S
=S B -50 dem —=
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.80974 MHz -29.37 d&m -16.37 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 17.50 dBm -12.50 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99345 MHz -26.93 dBm -13.93 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00005 MHz -27.30 dBm -14.30 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.36214 MHz 17.29 dém -12.71 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,19336 MHz -29.75 dBm -16.75 dB
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem 10 dém
R P it et SITT AL SANPTRPY A
o b {’l Wx.[\ DJUBH-‘ -\\I
-10 dem i 0 dem. t
SPURIOUS_LINE_ABS | } \'
20 dem j 20 dBm Y
30 dBm i -30 dBm l‘,
40 dBm 40 dBm
I IS W sy e
S 50 dem E—
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703.69306 MRz ~26.44 dBm -15.44 dE 711.000 Mz | 716,000 MMz 100,000 Kiz ERTTR 71 B _25W|
703.500 MHz 704.000 MHz 30.000 kHz 703,99126 MHz -23.67 dém -16.67 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 2881 dBm lceide
704.000 MHz 709.000 MHz 100.000 kHz 704.52697 MHz 4.63 dBm -25.37 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.73 dBm -14.79 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

] oo
ectrum (] Spectrum =
Ref Level 30.00 dBm  Offset 10.90 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Swesp
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLGMIE CHMEKABS PAB
- s Y ABS Line _$PURIOUS_|LINE_ABS. PA
20 dhine _§PURIOUS_|INE ABS PA ,!\ 20 dbm rF'
|
10 dem | 10 d8 i l
0 der ‘ 0ds ‘!
\ Il
-10 dBm | -10 dém Jl
SPURIOUS_LINE_ABS_ ﬁ { J \
-20 dBm t -20 dém {
/) [}
-30 dBm ’i !‘ \ -30 dem: ( r F\
-40 dBm A ,.,” LR, . Jr! i -40 dg i fv l“\,\,
o~ whe, n\'w/ \ _,J Lf\ Lot
. " tse o
0o R B | e ) SO Y, o el
A ~
-50 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | AL
690.000 MHz 703,900 MHz 100.000 kHz 703.87917 MHz -30.55 dBm -17.55 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 21.74 dBm -8.26 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.90365 MHz -33.66 dBm -20.66 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.09206 MHz -35,44 dBm -22.44 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.62438 MHz 22.43 dBm -7.57 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.87 dBm -18.87 dB
7
( JU J - ( )yl ] [ (]
Date 14:59:0 Date: 18.M 15:05:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum %7' Spectrum v
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dem Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLGHIG CHEEKABS_ F-.‘\%‘s
|ine BPURIOUS_|LINE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 deém 20 dém
10 dem 10 d8
e AN e s JMMMMWW_M‘W RPN
0 der 1 ods
-10 dBm | -1p dBm
SPURIOUS_LINE_ABS_ 1 \
-20 dBm -#D dem Lvl
-30 dBm 30 dem .
I Ll )
| D
-40 dem 40 d8
! ~,
T ™
50 dBm 50 ds -
e
-60 dem 60 dém —
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.87017 MHz -27.44 dBm -14.44 d& 706.000 MHz 716.000 MHz 100.000 kHz 709.34166 MHz 5.75 dBm -24.25 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.58367 MHz -29.83 dbm -16.83 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00465 MHz 231.54 dBrm C13.54 dB
704.000 MHz 714,000 MHz 100.000 kHz 708.68032 MHz 5.63 dBm -24.37 dB 716.100 MHz 725.000 MHz 100,000 kHz 716.11334 MHz ~29.16 dBm ~16.16 dB
7
( X ) ( ) ) w
Date: 18.M 15:07:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

oo
ccrum | =3[ spectrum v
Ref Level 30.00 dBm  Offset 10.90 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS PAB
- s Y ABS Line _$PURIOUS_|LINE_ABS. PA
20 dhine _§PURIOUS_|INE ABS PA ,\ 20 dbin [
10 dem 10 d8 ‘ l
0 der “ 0ds \
-10 dBm | -10 dém f -
SPURIOUS_LINE_ABS_ { .\ ) \
-20 dBm i -20 dém f K
-30 dam /i: : -30 dem | F\
o Al 1 |{ ] J
- i 1 e '
{ ]\ A P N L *—Nkrj\"I | IR L ) fy PSR J\.J S S V\'\--._*KJ
50 dBm - - s e .
U Sy
-50 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | AL
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -31.45 dBm -18.45 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.38561 MHz 21.45 dBm -8.55 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.99486 MHz -33.49 dBm -20.4% dg 716.000 MHz 716.100 MHz 30.000 kHz 716.08906 MHz -35.48 dBm -22.48 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.57443 MHz 21.20 dBm -8.80 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.14890 MHz -32.17 dbm -19.17 dB
7
( JU J - ( )yl ] [ (]
Date Date: 18.M 15:06:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 d& Mode auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvaPwr @1 AvaPwr
Limit ¢heck paks | SPURLGAIS CHEEKABS_ F'v‘\%“o‘
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dbh 20 dém
10 dem 10d8
F,m,‘rvv-—«w—w—’w\-h——‘/‘-’\-w M ke [ S B e i AU PR IS P
0 dbr 1 0ge
10 dem -1p dem I
SPURIOUS_LINE_ABS_ 1 |
20 dBm [l o dem hmm
-30 dém A -30 dém
|
—— e —
-40 dam 40 de
dBm 50dB
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] |[['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW [ Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590,000 MHz 703,900 MAz 100,000 kHz 703.86528 MHz =28,58 dbm 1553 dB 706.000 MHz 716.000 MHz 100.000 kHz 710.21079 MHz 4.81 dBm -25.19 db
703.500 MHz 704,000 MHz 30.000 kHz 703.95400 MHz -31.95 dBm -18.95 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00305 MHz 32,10 dBm -19.10 d8
704.000 MHz 714,000 MHz 100.000 kHz 708.38062 MHz 4,96 dBm -25.02 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz 29,88 dBm -16.98 dB
T
J L JL J L
15:01:54 Date: 18.M 15:08:10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 2 20 gbine 5 /.
10 dem ” 10 dBm: r \
0 de l\ 0 dem f R
-10 dBm f -10 dBm. £
SPURIOUS_LINE_ABS JI L f \
-20 dBm H I -20 dBm ) T
-30 dBm L. -30 dBm i .
-4 dBm N 1 n ﬂ 40 dBm - "” h\
‘ 4 n W N o) | ‘ 1A s ' \’\,\
A . AN e pogf
<0 dam ﬁj\ S ol Y mnin | o g e g mr S |
e —]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,83751 MHz -32.24 dém -20.24 de 706.000 MHz 716.000 MHz 100.000 kHz 715,41558 MHz 20.44 dBm -9.56 d&
703.500 MHz 704,000 MHz 30.000 kHz 703,93262 MHz -37.02 dBm -24.02 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00226 MHz -38.06 dBm -25.06 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 20.99 dBm -9.01 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.14890 MHz -34.23 dbm -21.23 dB
\
il A I [] o
Date: 1 15 Date: 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum DV:D Spectrum
Ref Level 30.00 dém Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §hack Mt-; | SPURIGHEClinEL PAES
] ; ; aks Line _§PURIOUS_|INE_ABS PABS
20 UIB:'DP PURIOUS INE_ABS PABS 20 dBm
10 dBm 10 dBm
0 dam F e e o Al e L Y P et el ok = acar
-10 dem l
SPURIOUS_LTNE ABS_ \
-20 dem \m
-30 dem o
R —— ———
-40 dBm 40 dBm
dEm <50 dBm
-
60 dem 60 dBm =
Start 690.0 MHz 3003 pts stop 714.0 MHz | |[[Start 706.0 MAz 3003 pts Stap 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBV/ | Frequency | Powerabs |  atimit | Rangelow | Rangeup | REBW | Frequency | Powerabs |  Alimit
560.000 MAz 703.500 MHz 100.000 knz 703.69306 MHz -29.06 dBm -16.06 0B 206,000 Mz 716.000 Mz 100,000 kFz 710 6800° e 358 dbm TR
703.900 MHz 704.000 MHz 30.000 kHz 703.97358 MHz -32.07 dém -19.07 dB 16 00D MH= 216100 M= 20000 kHe 716 09805 MHs 3% 00 gam e
J04.000 MHz J14.000 MHz 100.000 kHz 710.25874 Mtz .18 dem ~25.02 do 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -30.39 dBm -17.39 dB
i i ™)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

&

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auta Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS PAB
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS oA
20 dBm’ 20 dém
10 dem ’\| 10 d8 /‘
0 dBr } 0ds il
-10 dBm -10 dBm it \1
SPURIOUS_LINE_ABS_ \ f
-20 dBm ‘ 1 -20 dém 7 \
/
30 dam A “| 30 dem - f
40 dom ITJ \\\ ‘\ 4 aoud jﬂ R /‘J \ﬁ
[EPNN SRS PSS W) IR S| RSO AU AN || s RO A L O N e el A~
~Sortaf 50 dB
-50 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW [ Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimi
690.000 MHz 703,900 MHz 100.000 kHz 703.85140 MHz -35.78 dBm -22.78 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.44555 MHz 17.12 dBm -12.88 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.97857 MH2 -40.65 dBm -27.65 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.08177 MHz -40.48 dBm -27.48 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.59441 MHz 17.40 dBm -12.60 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.22003 MHz -35.73 dbm -22.73 dB
7
J - L I ) 1 -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum %7' Spectrum v
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dem Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | SPURLGHIG CHEEKABS_ F-.‘\%‘s
|ine _SPURIOUS_|LINE_ABS PABS Line _$PURIOUS_|INE_ABS, PABS
20 deém 20 dém
10 dBm 10 dB
0 dbr F. 0 g -1
-10 d8m \ -1p dBm
SPURIOUS_LINE_ABS_ l
-20 dBm [l 20 dem "
4
-30 dam T},’ 20 dem %\
-40 dBm - —— 40 dB —
_._’——'-‘fl \\‘N‘
50 dBm 50 db .
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -32.72 dbm -19.72 dé 706.000 MHz 716.000 MHz 100.000 kHz 711.69930 MHz 1.68 dBm -28.32 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99376 MHz -34.60 dBm -21.60 dB& 716.000 MHz 716,100 MHz 30.000 kHz 716. 00345 MHz Z35.52 dbm 5359 dB
704.000 MHz 714.000 MHz 100.000 kHz 707.72128 MHz 1.55 dBm -26.45 dB 716.100 MHz 295,000 MHz 100.000 kHz 716, 11334 MHz ~32.87 dBm C19.87 dB
e
J L JL J L
11 Date: 26.M 11:34:48

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-15 of 18



ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
. - e S ' s T
— 50 dem J
hovmt
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.07507 MHz -55.82 dBm -42.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 599.93182 MHz -57.53 dBém -44.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 891.69097 MHz -56.45 dBm -43,45 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.46534 MHz -56.65 dBm -43.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.63 dBm -32.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41565 GHz -44.92 dBm -31.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -41.49 dBm -28.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -41,51 dBm -28.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz -43.05 dBm -30.05 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -42,94 dBm -20,94 d&
_— —_—
)i 2 )i w
L JL ) L L J
14:44:01 14146108
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
v . e N AV W NS
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 623.73002 MHz -57.56 dBm -44.56 dB
725.000 MHz 1.000 GHz 100.000 kHz 921.06524 MHz -56.80 dem -43.80 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.04 dbm -32.04 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -41.47 dBm -28.47 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70157 GHz -43.01 dBm -30.01 d&
i
I J -
Date: 14:50:17
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 17 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
N e s T PO , .
-50 dBm
-‘J —-HIIJ
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.27505 MHz -54.10 dBm -41.10 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.52504 MHz -56.48 dBm -43.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.06341 MHz -56.79 dBm -43,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.55699 MHz -57.00 dBm -44,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.13 dBm -32.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.33 dBm -31,33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -41.47 dBm -28.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -41,23 dBm -28.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37266 GHz -42.85 dBm -29.85 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz -42.92 dBm -29.92 dB
_— —
] (] ) (]
15:04:2
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
——— o T T
T o
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 638.07508 MHz -56.69 dBm -43.69 dB
725.000 MHz 1.000 GHz 100.000 kHz 959,55882 MHz -56.62 dem -43.62 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.77 dbm -31.77 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97375 GHz -41.71 dBm -28.71 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36416 GHz -42.91 dBm -29.91 d&
¥
I J -
Date
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG161608-03B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059
40 Normal Voltage 0.0132
30 Normal Voltage 0.0186
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0103
0 Normal Voltage 0.0244
PASS
-10 Normal Voltage 0.0146
-20 Normal Voltage 0.0182
-30 Normal Voltage 0.0170
20 Maximum Voltage 0.0177
20 Normal Voltage 0.0000
20 Battery End Point 0.0118
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-18 of 18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25

Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.48 5.77 5.97 6.03 PASS
LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum [ﬂ Spectrum [ﬂ
Ref Level 30.00 dém Offset 11.50 di Ref Level 30.00 dém Offset 11.50 di
o Att 30 dB AQT 2 ms @ RBW 20 MHz o Att 30 dB AQT 2 ms @ RBW 20 MHz
@153 View (@153 view
1] * 1] -
1E ‘1 1E F
>F 1.88 GHz ‘ Mean Pwr + 20.00 dB >F 1.88 GHz Mean Pwr + 20.00 dB
Ci y Ci Distril ion Function Samples: 130000 Ci y Ci Distril ion Function Samples: 130000
I (Bman | ae | ine | e | rae T eae | s (e e | tae | TRe | e | e aaw ]
il W v il o e
LTE Band 25/ 20MHz / 64QAM LTE Band 25/ 20MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum [ﬂ Spectrum [ﬂ
Ref Level 30.00 dém Offset 11.50 di Ref Level 30.00 dém Offset 11.50 di
o Att 30 dB AQT 2 ms @ RBW 20 MHz o Att 30 dB AQT 2 ms @ RBW 20 MHz
@153 View (@153 view
Q = - 0. B
0.0 RN : 0o
T
LB A.‘\ E-03:
1 1E-04- l‘
1E. - 1
‘I 1E-O ‘I
‘ >F 1.88 GHz Mean Pwr + 20.00 dB
>F 1.88 GHz Mean Pwr + 20.00 dB Ci y Cumulative Distri ion Function Samples: 130000
i y G Distribution Function Samples: 130000 mMean | peak | crest | 109 | 1% | 0.a% | 0.01% |
Maan | Paak | Crast ‘ 10% ‘ 1% ‘ 0.1% ‘ 0.01% ‘ M‘ 18,98 dBm 25,41 dBm 6.43 dB 3.07 d8 5.07 d8 6.03 dB 6.29 dB
Trace 1 20,94 dBm 27,21 dEm 6.36 dB 3.07 dB 5.07 dé 5.97 dé 6.26 dB Marker
)it ] )i oo ee

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.27 | 133 | 308 | 310 | 536 | 501 | 10.21 | 10.09 | 14.72 | 14.69 | 18.94 | 19.62
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.33 | 1.32 | 307 | 3.04 | 518 | 506 | 10.31 | 10.13 | 14.18 | 14.87 | 19.50 | 19.42
TEL : 886-3-327-3456 Page Number 1 Al4-2 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

I

J

Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 7.69 dBm)| ™M1[1] 16.02 dBm)
i 1.88002800 GHz - 188015940 GHz
20 20 +
N LN e, 26.00 dB x_nde 26.00 dB
o Ty - -84 \ 1.272700000 MHz, 04 7 I e “\ 1.325900000 MHZ|
Qfactor | 1477.2) 7 Q factor 1418.1
| 1
od od . "
T
-10 df ) -10 //
Ay =N 20 ~
20 dam 7 T — R e v ]
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1880028 GHz 17.83 dam nd8 down 1.2727 MHz ML 1.8801594 GHz 16.02 dBm ndB_down 1.3259 MHz
TL 1 18793706 GHz -8.22 dBm nd8 26.00 dB TL L 1.8793371 GHz -10.09 dBm n 26.00 dB
T2 1 1.BB06434 GHz -8.26 dBm Q factor 1477.2 T2 1 1.8806629 GHz -9.94 dBm Q factor 1418.1

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.57 dBm) ™M1[1] 1898 dBm)
1 1.87941260 GHz 1] 1.88038960 GHZ,
20 20
. 26.00 dB ~ —ndp . 26.00 dB
. f vy BECNES W 4B
g 2 3.080900000 MHz| 0d Ve el - B 3.104900000 MHz
/ Q factor \ 610.0) | Q factor 605.6
. 1A /
od — = 0 d
z) Tz
10 d - -10 di
A N P ~
N ™ y \ \ |
e Vi NS - oo e —
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B794126 GHz 18.57 dBm nd@ down 3.0809 MH2 M1 1.8803896 GHz 18.38 dBm nd@ down 2.1049 MHZ
T 1 1.B784955 GHz -7.52 dBm nd8 26.00 dB TL L 18784535 GHz -7.77 dBm nd8 26,00 d8
T2 1 1.BB15764 GHz -7.50 dBm Q factor 610.0 T2 1 1.8815584 GHz -7.46 dBm Q factor 605.6
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) ™M1[1] 15.95 dBm)
1.88136900 GHz . 1.88067900 GHz,
= N i nde ¥, 26.00 dB @ 'y, ndB 26.00 dB
04 i Y s ot s et - £ A 5.355000000 MHZ, 104 i LA B L 5.005000000 MHZ|
Ji Q fac a51.4 ! Q factor 1 375.8
d ! P |
o 0 i T
104 -0 d .
/ / ™\
204 v PPN AV o o -
\ LN AT “
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,881369 GHz 16.57 dBm nd@ down 5.355 MHz M1 1.880679 GHz 15.35 dBm nd@ down 5.005 MHZ
T 1 1877303 GHz -9.36 dBm nd8 26.00 dB TL L 1.977433 GHz -10.72 dBm 26,00 d8
T2 1 1882657 GHz -9.55 dBm Q factor 351.4 T2 1 1.882438 GHz -10.68 dam 375.8
L U J wa JU L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.80 dbm)| MI[1] 17.89 dBm
- o) 1.8607390 GHZ| - 1.6790010 GHz
i e o IR 26.00 By A B 26.00 dB
04 - T TR - 10.210000000 MHZ| 104 [ v P B T 10.090000000 MHz
Q factor 184.2] T Q factor 1 186.2
04 a \
Ty Yz ¥ ¥
Y y ¥
-10 df C -10 df —
/ N\ | b —~—
I — e ]
20 s 20
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1880739 GHz 17.80 dam nd8 down 10.21 MHZ ML 1.879001 GHz 17.89 dam nd8 down 10,09 WHz
T 1 1874945 GHz -8.17 dBm nd8 26.00 dB TL L 1974925 GHz -6.18 dBm n 26,00 d8
T2 1 1885155 GHz -8.21 dBm Q factor 184.2 T2 1 1.885015 GHz -8.30 dBm Q factor 186.2
L U J wa L JU J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.64 dBm)| MI[1] 16.09 dBm
L 1.8765230 GHz 1.8830870 GHz
= I ndB 26.00 dB @  no@ 26.00 dB
- P i Can A T A A - . T 14715000000 MHz2 04 O i Py YA 14.685000000 MHz
i Q factor | 127.5 Q factor 128.2]
od / L od
” X
-10 < -10 d
\
20 d A 20 di A
= L. AN AN AV A
P e ] W, - -
- i a0
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1876523 GHz 16.64 dBm nd@ down 14.715 MH2 M1 1.883087 GHz 16.09 dBm nd@ down 14,685 MHZ
TL 1 1872597 GHz -9.47 dBm nd8 26.00 dB TL L 1.872747 GHz -10.14 dBm nd8 26.00 dB
T2 1 1887313 GHz -9.43 dBm Q factor 127.5 T2 1 1.887433 GHz -10.02 dBm Q factor 128.2
L U J wa L JU J L]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.41 dBm)| ™M1[1] 14.15 dBm)
1650 GHZ 1.8776420 GHz
20 20
Y ndB 26.00 dB ndB 26.00 dB
104 y ftnsmal P A e P ey 18.941000000 MHz| 104 e AW AT W B S LTIV, 19.620000000 MHz
f 99.0 T Q factor \ 95.7
d { i )
a l o T
-10 df i T -10 d
/ \ J
20 d 20 der Ak e
e o U | .
o P A AR
LR -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LB75365 GHz 15.41 dBm ndB_down 18.941 MHz ML 1.877642 GHz 14.15 dBm ndB_down 19.62 MHZ
TL 1 1870609 GHz -11.54 dam nd8 26.00 dB TL L 1.87021 GHz -11.92 dam 26.00 dB
T2 1 1,88955 GHz -10.80 d8m Q factor 99.0 T2 1 1.88983 GHz -12.14 dBm 95.7
L U J L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

J

J

) )
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 531 dBm)| MI[1] 16.43 dBm
1.87963640 GHz 1.88070130 GHz,
20 " M1
nda 26.00 dB @ d 26.00 dB
X N . -~
o e N s “‘\w./'g-féwv"*w’\i\ 1.331500000 MHZ, 104 AT T T T, 3.068900000 MHZ|
U Q factor v 1411.7] ," Q factor 612.8
od 4 od f
s U’
-1od g 10 di
/ )
20 dBm— ey = ~ | -20.dps — — =]
™A e
a0 30
40 d -40 de
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B796364 GHZ 15.31 dBm nd@ down 1.3315 MH2 M1 1.8807013 GHz 16.43 dBm nd@ down 2.0689 MHZ
T 1 18793315 GHz -10.55 dBm nd8 26.00 dB TL L 1.8784835 GHz -9.62 dBm n 26,00 d8
T2 1 1.BB06629 GHz -10.68 dam Q factor 1411.7 T2 1 1.8815524 GHz -9.72 dBm Q factor 612.8
L U L JU L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.81 dBm)| ™M1[1] 16.04 dBm)
1.88110900 GHz . 1.6786210 GHz
5} +
= ndy 26.00 dB @ - nda 26.00 dB
g A i s T L W, 5.175000000 MHz, o el Pananal- *va\ 10.310000000 MHz
7 Qfa | 363.5) | Q factor 182.2
[ | [ il
od 0 d
1/ Ty 2
-10 df \\ -10 y; N
2 20 df £y .
204 -20 do A ————
e \ "
ey M AN
pei ~ -30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881109 GHz 15.81 dam nd8 down 5,175 MHz ML 1878621 GHz 16.04 dBm nd8 down 10,31 WHz
T 1 1877363 GHz -10.32 dbm nd8 26.00 dB TL L 1.874745 GHz -10.02 dBm nd8 26,00 d8
T2 1 1882537 GHz -10.19 dém Q factor 363.5 T2 1 1.885055 GHz -9.92 dBm Q factor 182.2
L U wa L JU L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

J

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.94 dBm) ™M1[1] 13.45 dBm)
1.6788410 GHz
= 5~!B 26.00 dB @ nd 26.00 dB
w0 AP N B ey 14.176000000 'w'»-u 104 ph L e AN B A e 19.500000000 V\H.z
I 132.8 I factor 96.3
o di . 0di lr
T T
T} .
-10 d -10 de -
/ A
204 — 20d —
7 SRV R AR .
e A e I e SN
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1882637 GHz 14,94 dBm nd8 down 14.176 MHz ML 1.878841 GHz 13.45 dam nd8 down 19,5 MHz
T 1 1872897 GHz -10.96 dBm nds 26.00 dB TL L 1.87025 GHz -12.62 dam 26,00 d8
T2 1 1.887073 GHz -11.17 d8m Q factor 132.8 T2 1 1.88975 GHz -12.32 dém 96.3

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

I

J

Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.71 dBm) ™M1[1] 14.93 dBm)
1.87978740 GHz 1.87925670 GHz,
= T nd 26.00 dB @ e 26.00 dB
04 eorsdeRrn ] o Ay 1.320300000 MHz 04 P ey WL 2.039000000 MHZ]
! v Qfactor | 1423.8 Q factor 618.4
1 / \
od o f \
d / \
10 df Ty 10 di X
/ \
\
20 d < - 20 dBm——=— = —
o A e Ba VAR v ans NP | — - .
a0 — S0 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L E797874 GHz 13.71 dam nd8 down 1.8203 MHz ML 18792567 GHz 14,33 dam nd8 down 3.039 WAz
T 1 1.B793371 GHz -12.33 dbm nd8 26.00 dB TL L 1.8794595 GHz -11.52 dam n 26,00 d8
T2 1 1.BB06573 GHz -12.23 dém Q factor 1423.8 T2 1 1.8814985 GHz -11.86 d8m Q factor 618.4

)i ]

J

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.21 dBm)| ™M1[1] 15.01 dBm)
1.88214800 GHz 1.6794010 GHz
= nd 1 26.00 dB @ y 26.00 dB
w0 . By 5.055000000 MHZ| 0d et v‘\,f‘ 10.130000000 MHz|
= O factdi ™~ 372.3 7/ 185.5)
od £ od f
I" ¥
-10 d 3 -10 de
s |/
N k B Waea oN
A Y B
o 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1882148 GHz 13.21 dam nd8 down 5.055 MHz ML 1.879401 GHz 15.01 dsm nd8 down 10,13 WHz
T 1 1877453 GHz -12.86 dBm nd8 26.00 dB TL L 1974925 GHz -10.90 dBm nd8 26,00 d8
T2 1 1,882507 GHz -12.71 dém Q factor 372.3 T2 1 1.885055 GHz -10.94 dBm Q factor 185.5
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 13.64 dBm) ™M1[1] 12.72 dBm)
1.8788010 GHZ| 1.6806390 GHz
= 26.00 dB @ M1 nd 26.00 dB
10d o oy 14.865000000 MHz 0d X 19.421000000 MHz|
7 126.4) [ T ke < 96.8
od 0 d
i T
Ty " T %
-10 d v -10 J ¥
20 dey - 20d - \
P y N ) e A b
- NPV ot ar? AN e A o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1878801 GHz 13.64 dBm nd@ down 14.865 MH2 M1 1.880639 GHz 12.72 dBm nd@ down 19,421 MHZ
T 1 1872567 GHz -12.33 dbm nds 26.00 dB TL L 1.97041 GHz -13.37 dam 26,00 d8
T2 1 1 887433 GHz -12.44 dam qQ factor 126.4 T2 1 188983 GHz -13.16 dam 96.8
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 273 | 272 | 451 | 450 | 9.15 | 9.03 | 13.43 | 13.46 | 17.94 | 17.90
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 1.09 | 272 | 272 | 448 | 4.49 | 9.03 | 9.11 | 13.43 | 13.43 | 17.94 | 17.94
TEL : 886-3-327-3456 Page Number 1 Al14-7 of 42

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 17.7a dBm) ™M1[1] 16.07 dBm)
- 1.87999160 GHz - - 187953290 Gz
P . 1088111888 MHz ¥ R 1.096503497 MHz,
i AT s
10d 104
o d P
/ N o / A
/ \ .
-10 df -10 d N
~ \ \n,
. ~ v ™ - — ol e
Pty = =y ] 28 —
N L
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1E799916 GHz 17.73 dam ML 18705329 GHz 16.07 dam
T 1 1.B7945455 GHz 10.91 dBm Oce Bw 1.088111688 MHz TL L 1.87945175 GHz .04 dBm Oce Bw 1.096503497 MHz
T2 1 1 BBOS4266 GHz 10.72 dom T2 1 1.88054825 GHz 8.87 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
1846 dBm) ™M1[1] 17.04 dBm)
- 1.87927470 GHz - 1.88079120 GHz,
T 2.733266733 MHz g — o 2.715284715 MHZ
i i S
10d f 104
/ N /
od - 0 di ;
/ \, / AY
y \ / \
-10d X 7 N
_ |/ i n —~—/ T,
2. < o
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L B792747 GHz 18.46 dam ML 18807912 GHz 17.04 dBm
T 1 1.B7863337 GHz 11.60 dBm Oce Bw 2.733266733 MHz TL L 1.87865135 GHz 10.35 dBm Oce Bw 2.7152B4715 MHz
T2 1 1 BB136663 GHz 12.09 dam T2 1 188136663 GHz 10.86 dam
L U J wa L JU J ]
3 16 : 6
ectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.61 dBm) ™M1[1] 16.93 dBm)
- 1.88217800 GHz - it 1.86160800 GHz,
4.505404505 MHz c Bre Y, 4.495504496 MHz
et P ™
g 3 104 :r\, - A, ¢
od ,’ T 0 d 7 |\‘
/ Y V4 A
-10 df 10 de d kY
- i 7 ~
/ " n ] e
204 = e = o
L o 7]
y o N 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882178 GHz 16.61 dam ML 1881608 GHz 16.33 dam
T 1 LB777423 GHz 11.07 dBm Oce Bw 4.505494505 MHz TL L 1.8777522 GHz 10.47 dBm Oce Bw 4.495504496 MHz
T2 1 1 BE22478 GHz 12.97 dom T2 1 18822478 GHz 10.82 dem
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